Login
 
Cart 0 0.00
Search for Part

Online Part finder

Our part finder will allow you to look up the part(s) you need.

Makes
Years
Models
Diagrams

Part Finder - KTM - 2000 - 250 EXC - WIRING HARNESS

Search

Ref Part Number Description Part/Desc
10503 11 070 000H.LIGHT SWITCH CEV 2/4TAKT '98503 11 070 000H.LIGHT SWITCH CEV 2/4TAKT '98
10503 11 070 100H.LIGHT SWITCH CEV EGS AUS.'98503 11 070 100H.LIGHT SWITCH CEV EGS AUS.'98
Ref Part Number Description Part, Description # On Img # Cart $ Each Notes
0 440 11 076 305 CABLE TIE 300/4,8MM BLACK 440 11 076 305CABLE TIE 300/4,8MM BLACK1 on diagram x1 0.45
0 570 13 072 100 WIRING HOLDER 16MM 570 13 072 100WIRING HOLDER 16MM0 on diagram x0 2.70
2 503 11 075 600 (NLA) WIRING HARNESS 125-380EXC 2000 503 11 075 600(NLA) WIRING HARNESS 125-380EXC 20001 on diagram x1 120.40
4 503 11 076 000 WIRING HARNESS REAR 125-380'98 503 11 076 000WIRING HARNESS REAR 125-380'981 on diagram x1 31.30
5 440 11 076 200 CABLE TIE 200/3,6MM BLACK 440 11 076 200CABLE TIE 200/3,6MM BLACK0 on diagram x0 0.60
7 446 11 207 200 FLASHER UNIT 97 446 11 207 200FLASHER UNIT 971 on diagram x1 66.95
8 582 11 031 100 BRACKET FOR FLASHER RELAY 582 11 031 100BRACKET FOR FLASHER RELAY1 on diagram x1 8.60
9 491 11 425 200 BULB 12V 2,3W (W2X4,6D) 491 11 425 200BULB 12V 2,3W (W2X4,6D)3 on diagram x3 4.05
10 503 11 070 000 H.LIGHT SWITCH CEV 2/4TAKT '98 503 11 070 000H.LIGHT SWITCH CEV 2/4TAKT '981 on diagram x1 106.60
10 503 11 070 100 H.LIGHT SWITCH CEV EGS AUS.'98 503 11 070 100H.LIGHT SWITCH CEV EGS AUS.'981 on diagram x1 111.70
11 503 11 050 100 BRAKE LIGHT SWITCH FRONT 2002 503 11 050 100BRAKE LIGHT SWITCH FRONT 20021 on diagram x1 103.80
12 503 11 060 000 DC HORN 12V K80/L LEB 503 11 060 000DC HORN 12V K80/L LEB1 on diagram x1 57.45
13 503 11 034 000 VOLTAGE REGULA. 12V 125-200 98 503 11 034 000VOLTAGE REGULA. 12V 125-200 981 on diagram x1 129.35
14 0014 060103 % HH COLLAR SCREW M 6X10 WS=8 0014 060103% HH COLLAR SCREW M 6X10 WS=81 on diagram x1 1.20
15 590 11 061 000 BRACKET 2001 590 11 061 000BRACKET 20011 on diagram x1 33.25
16 0024 060156 HH COLLAR SCREW M6X15 TX30 0024 060156HH COLLAR SCREW M6X15 TX301 on diagram x1 4.35
21 570 13 072 000 WIRING HOLDER 12MM 570 13 072 000WIRING HOLDER 12MM0 on diagram x0 6.05
22 546 11 090 000 RETAINING PLATE FOR BATTERY'97 546 11 090 000RETAINING PLATE FOR BATTERY'971 on diagram x1 9.50
29 503 11 029 000 FLASHER SWITCH CEV '98 503 11 029 000FLASHER SWITCH CEV '981 on diagram x1 51.05
30 130 11 070 060 ADAPTER FOR FLASHER SWITCH '98 130 11 070 060ADAPTER FOR FLASHER SWITCH '981 on diagram x1 10.30
31 0985 040163 FLAT HEAD SCREW DIN7985-M 4X16 0985 040163FLAT HEAD SCREW DIN7985-M 4X162 on diagram x2 3.05
32 0084 040223 CYL.HEAD SCREW DIN0084-M 4X22A 0084 040223CYL.HEAD SCREW DIN0084-M 4X22A2 on diagram x2 3.05
33 0934 040003 HEXAGON NUT DIN0934-M 4 0934 040003HEXAGON NUT DIN0934-M 42 on diagram x2 2.65
34 581 11 076 000 CABLE SUPPORT KHS NR.150-47610 581 11 076 000CABLE SUPPORT KHS NR.150-476101 on diagram x1 9.50
35 503 11 035 000 CONDENSATOR 2200MF ADP-48 2000 503 11 035 000CONDENSATOR 2200MF ADP-48 20001 on diagram x1 167.85
36 0015 060123 HH COLLAR SCREW M 6X12 WS=8 0015 060123HH COLLAR SCREW M 6X12 WS=81 on diagram x1 0.85
51 503 11 051 100 BRAKE LIGHT SWITCH REAR '98 503 11 051 100BRAKE LIGHT SWITCH REAR '981 on diagram x1 39.85
80 503 11 080 100 FLAS.WIRINGHARN. FRONT 125-380 503 11 080 100FLAS.WIRINGHARN. FRONT 125-3801 on diagram x1 76.90
81 503 11 081 000 FLAS.WIRINGHARN. REAR 125-380 503 11 081 000FLAS.WIRINGHARN. REAR 125-3801 on diagram x1 54.80
82 500 31 003 000 RETAINING PLATE 500 31 003 000RETAINING PLATE2 on diagram x2 6.85

440 11 076 305 - CABLE TIE 300/4,8MM BLACK

  • Reference

    0
  • Part Number

    440 11 076 305
  • Description

    CABLE TIE 300/4,8MM BLACK
  • Price

    0.45
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

570 13 072 100 - WIRING HOLDER 16MM

  • Reference

    0
  • Part Number

    570 13 072 100
  • Description

    WIRING HOLDER 16MM
  • Price

    2.70
  • Qty On Diagram

    0
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

503 11 075 600 - (NLA) WIRING HARNESS 125-380EXC 2000

  • Reference

    2
  • Part Number

    503 11 075 600
  • Description

    (NLA) WIRING HARNESS 125-380EXC 2000
  • Price

    120.40
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

503 11 076 000 - WIRING HARNESS REAR 125-380'98

  • Reference

    4
  • Part Number

    503 11 076 000
  • Description

    WIRING HARNESS REAR 125-380'98
  • Price

    31.30
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

440 11 076 200 - CABLE TIE 200/3,6MM BLACK

  • Reference

    5
  • Part Number

    440 11 076 200
  • Description

    CABLE TIE 200/3,6MM BLACK
  • Price

    0.60
  • Qty On Diagram

    0
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

446 11 207 200 - FLASHER UNIT 97

  • Reference

    7
  • Part Number

    446 11 207 200
  • Description

    FLASHER UNIT 97
  • Price

    66.95
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

582 11 031 100 - BRACKET FOR FLASHER RELAY

  • Reference

    8
  • Part Number

    582 11 031 100
  • Description

    BRACKET FOR FLASHER RELAY
  • Price

    8.60
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

491 11 425 200 - BULB 12V 2,3W (W2X4,6D)

  • Reference

    9
  • Part Number

    491 11 425 200
  • Description

    BULB 12V 2,3W (W2X4,6D)
  • Price

    4.05
  • Qty On Diagram

    3
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

503 11 070 000 - H.LIGHT SWITCH CEV 2/4TAKT '98

  • Reference

    10
  • Part Number

    503 11 070 000
  • Description

    H.LIGHT SWITCH CEV 2/4TAKT '98
  • Price

    106.60
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

503 11 070 100 - H.LIGHT SWITCH CEV EGS AUS.'98

  • Reference

    10
  • Part Number

    503 11 070 100
  • Description

    H.LIGHT SWITCH CEV EGS AUS.'98
  • Price

    111.70
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

503 11 050 100 - BRAKE LIGHT SWITCH FRONT 2002

  • Reference

    11
  • Part Number

    503 11 050 100
  • Description

    BRAKE LIGHT SWITCH FRONT 2002
  • Price

    103.80
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

503 11 060 000 - DC HORN 12V K80/L LEB

  • Reference

    12
  • Part Number

    503 11 060 000
  • Description

    DC HORN 12V K80/L LEB
  • Price

    57.45
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

503 11 034 000 - VOLTAGE REGULA. 12V 125-200 98

  • Reference

    13
  • Part Number

    503 11 034 000
  • Description

    VOLTAGE REGULA. 12V 125-200 98
  • Price

    129.35
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

0014 060103 - % HH COLLAR SCREW M 6X10 WS=8

  • Reference

    14
  • Part Number

    0014 060103
  • Description

    % HH COLLAR SCREW M 6X10 WS=8
  • Price

    1.20
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

590 11 061 000 - BRACKET 2001

  • Reference

    15
  • Part Number

    590 11 061 000
  • Description

    BRACKET 2001
  • Price

    33.25
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

0024 060156 - HH COLLAR SCREW M6X15 TX30

  • Reference

    16
  • Part Number

    0024 060156
  • Description

    HH COLLAR SCREW M6X15 TX30
  • Price

    4.35
  • Qty On Diagram

    1
  • Availability

    2
  • Qty In Cart

  • basket not updated, press update to apply change

570 13 072 000 - WIRING HOLDER 12MM

  • Reference

    21
  • Part Number

    570 13 072 000
  • Description

    WIRING HOLDER 12MM
  • Price

    6.05
  • Qty On Diagram

    0
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

546 11 090 000 - RETAINING PLATE FOR BATTERY'97

  • Reference

    22
  • Part Number

    546 11 090 000
  • Description

    RETAINING PLATE FOR BATTERY'97
  • Price

    9.50
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

503 11 029 000 - FLASHER SWITCH CEV '98

  • Reference

    29
  • Part Number

    503 11 029 000
  • Description

    FLASHER SWITCH CEV '98
  • Price

    51.05
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

130 11 070 060 - ADAPTER FOR FLASHER SWITCH '98

  • Reference

    30
  • Part Number

    130 11 070 060
  • Description

    ADAPTER FOR FLASHER SWITCH '98
  • Price

    10.30
  • Qty On Diagram

    1
  • Availability

    1
  • Qty In Cart

  • basket not updated, press update to apply change

0985 040163 - FLAT HEAD SCREW DIN7985-M 4X16

  • Reference

    31
  • Part Number

    0985 040163
  • Description

    FLAT HEAD SCREW DIN7985-M 4X16
  • Price

    3.05
  • Qty On Diagram

    2
  • Availability

    1
  • Qty In Cart

  • basket not updated, press update to apply change

0084 040223 - CYL.HEAD SCREW DIN0084-M 4X22A

  • Reference

    32
  • Part Number

    0084 040223
  • Description

    CYL.HEAD SCREW DIN0084-M 4X22A
  • Price

    3.05
  • Qty On Diagram

    2
  • Availability

    2
  • Qty In Cart

  • basket not updated, press update to apply change

0934 040003 - HEXAGON NUT DIN0934-M 4

  • Reference

    33
  • Part Number

    0934 040003
  • Description

    HEXAGON NUT DIN0934-M 4
  • Price

    2.65
  • Qty On Diagram

    2
  • Availability

    2
  • Qty In Cart

  • basket not updated, press update to apply change

581 11 076 000 - CABLE SUPPORT KHS NR.150-47610

  • Reference

    34
  • Part Number

    581 11 076 000
  • Description

    CABLE SUPPORT KHS NR.150-47610
  • Price

    9.50
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

503 11 035 000 - CONDENSATOR 2200MF ADP-48 2000

  • Reference

    35
  • Part Number

    503 11 035 000
  • Description

    CONDENSATOR 2200MF ADP-48 2000
  • Price

    167.85
  • Qty On Diagram

    1
  • Availability

    1
  • Qty In Cart

  • basket not updated, press update to apply change

0015 060123 - HH COLLAR SCREW M 6X12 WS=8

  • Reference

    36
  • Part Number

    0015 060123
  • Description

    HH COLLAR SCREW M 6X12 WS=8
  • Price

    0.85
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

503 11 051 100 - BRAKE LIGHT SWITCH REAR '98

  • Reference

    51
  • Part Number

    503 11 051 100
  • Description

    BRAKE LIGHT SWITCH REAR '98
  • Price

    39.85
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

503 11 080 100 - FLAS.WIRINGHARN. FRONT 125-380

  • Reference

    80
  • Part Number

    503 11 080 100
  • Description

    FLAS.WIRINGHARN. FRONT 125-380
  • Price

    76.90
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

503 11 081 000 - FLAS.WIRINGHARN. REAR 125-380

  • Reference

    81
  • Part Number

    503 11 081 000
  • Description

    FLAS.WIRINGHARN. REAR 125-380
  • Price

    54.80
  • Qty On Diagram

    1
  • Availability

    1
  • Qty In Cart

  • basket not updated, press update to apply change

500 31 003 000 - RETAINING PLATE

  • Reference

    82
  • Part Number

    500 31 003 000
  • Description

    RETAINING PLATE
  • Price

    6.85
  • Qty On Diagram

    2
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change